Parts

Manual
(*DNAM

Engine

. o A‘i.......
923-0201 Onan Service Parts

Replaces 4-91
Printed in U.S.A.







INTRODUCTION

FORWARD

This Service Parts Catalog provides identification of the Maintenance,
Service or Repair parts for the DN4M Industrial Diesel Engine. The
Catalog is arranged in Illustrated Groups of related items. Each part
illustrated is identified by a Reference Number corresponding to the
same Reference Number in the parts list. Items listed without a Part
Number are available only in Kit(s) or the Assembly which it is a part
of. RIGHT or LEFT side of the engine is determined by FACING the Front
(Radiator end) of the Engine. Illustrations are typical and subject to
change.

SAFETY PRECAUTIONS

The following symbols are used in Parts Catalogs to alert users to the
potentially dangerous conditions relating to maintenance of the
equipment and replacement of parts. Please read and observe.

This symbol warns of immediate hazards which will result in severe persbnal
ADANGER injury or death.

This symbol refers to a hazard or unsafe practice which can result in severe
personal injury or death.

AWARNING

This symbol refers to a hazard or unsafe practice which can resultin personal
injury or product or property damage.

PRODUCT SAFETY PRECAUTIONS:

ACAUTION

AWARNING

CONTACT WITH USED ENGINE OILS HAS BEEN IDENTIFIED BY A UNITED STATES
FEDERAL AGENCY AND SOME USA STATE AGENCIES AS CAUSING CANCER or REPRO-
DUCTIVE TOXICITY. WHEN CHECKING OR CHANGING ENGINE OILS TAKE ALL
NECESSARY PRECAUTIONS NOT TO INGEST, BREATHE THE FUMES OR CONTACT THE
USED OIL!

AWARNING

CONTACT WITH ASBESTOS HAS BEEN IDENTIFIED BY A UNITED STATES FEDERAL
AGENCY AND SOME USA STATE AGENCIES AS CAUSING CANCER or REPRODUCTIVE
TOXICITY. WHEN HANDLING ENGINE GASKETS TAKE ALL NECESSARY PRECAUTIONS
NOT TO INGEST, BREATHE OR CONTACT THE DUST FROM THE GASKETS! USE
ADEQUATE VENTILATION AND WEAR PROTECTIVE GLOVES, MASKS AND CLOTHING!

AWARNING

CONTACT WITH BENZENE and LEAD, FOUND IN GASOLINES, FUEL ADDITIVES AND
SOLVENTS HAS BEEN IDENTIFIED BY A UNITED STATES FEDERAL AGENCY AND
SOME USA STATE AGENCIES AS CAUSING CANCER or REPRODUCTIVE TOXICITY.
WHEN CHECKING, DRAINING OR ADDING GASOLINE AND FUEL ADDITIVES, OR USING
SOLVENTS TAKE ALL NECESSARY PRECAUTIONS NOT TO INGEST, BREATHE THE
FUMES, OR CONTACT THE LIQUIDS. USE ADEQUATE VENTILATION AND WEAR
PROTECTIVE GLOVES, MASKS AND CLOTHING!







Adapter,
Adapter, 0il

Dipstick §
Filter §

Bearing, Camshaft §
Bearing, Center Main 9
Bearing, Main §,9
Bracket, Fuel Solenoid 1
Bushing, Collar - Thrust

Camshaft 7T

Cap, 0il Fill §
Components, Starter 22
Cover, Cylinder Head 11
Cover, Gear End 14

Crankcase §
Crankshaft 9

Dipstick, 0il1 §

Door,

Crankcase §

Filter, 0i1 5§

Gasket,
Gasket,
Gasket,
Gasket,

Gear,

Cylinder Head 10
Cylinder Head Cov
Exhaust Manifold
Intake Manifold
Timing 7

6
13

er
20
20

Governor Lever and Rack 13

Head,

Housing,

Injector,

Knob,

Lever,

Cylinder 10
Flywheel 19

Fuel 17
Stop/Run Lever 16

Rocker 10

11

Index

Manifold,
Manifold.

Exhaust 20
Intake 20
Outlet. Thermostat 18
Pin, Mills 13

Pipe, Fuel 17
Piston 9

Plate,
Plate,
Plug,

Blanking §
Retaining 7
Expansion §
Plug, Heater 20
Pulley, Crankshaft 18
Pump, Fuel 15
Pump, 0il 6
Pump, Water 18

Piston 9
Connecting 9
Push 10

Ring,
Rod,
Rod,

Solenoid, Fuel 16
Spring, Valve 10
Starter 21
Strainer, 0il 6

Tappet 10
Thermostat 18

Exhaust 10
Intake 10
0il Relief 6

Vailve,
Valve,
Valve,

Weight, Governor T



Crankcase




REF
NO.

w

OO0 U~

10

11
12
13
14

PART
NO.

186-6001
186-6002

186-6003
186-6004
186-6005
186-6006
505-0056
186-6008
505-0110
186-6011
186-6014

186-6015
186-6017
186-6016
186-6018

QTY
USED

-

-
O NN R

-
N == O

Crankcase

PART
DESCRIPTION

Crankcase Assemblv (Includes
Parts Marked *)
*Kit. Expansion Plug
Kit, Main Bearing
Standard
.25 Undersize
.50 Undersize
*Bearing, Camshaft
*Plug (1/2" BSP)
*Support, Pivot
*Plug (3/8" BSP)
Door Assembly, Crankcase
Screw. Cap - Hex Head
(M6 x 25mm)
Washer, Flat (M6)
Gasket, Blanking Plate
Plate. Blanking
Stud (M8 x 25mm)

REF
NO.

28

PART
NO.

186-6019
186-6020
186-6021
186-6022
186-6023
186-6024
186-6025
186-6027

186-6029
186-6097
186-6230

186-6002

QTY
USED

= e N

NN -

PART ,
DESCRIPTION

Washer, Lock - Spring (M8)
Nut, Hex (M8)
Adapter, 0il Filter
Plug, Hex Head (1/8-27 NPTF)
Cap. 0il Fill
Seal, "0" Ring - 0il Fill Cap
Filter. 0i1
Dipstick Assembly (Includes
Parts Marked +)
+Seal, "0" Ring - Dipstick
Washer, Copper - Plain
Screw, Cap - Hex Head
(M8 x 1.25 x 8mm)
Gasket, Door Assembiy

* - Parts Included in 186-6001 Crankcase Assembly.
+ - Parts Included in 186-6027 Dipstick Assembly.



0i1 Pump and Strainer

REF  PART QTY PART REF  PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 186-6030 1 Pump and Gear Assembly, 0il 4 186-6034 2 Screw. Cap - Hex Head
2 186-6031 1 Valve, 0il Relief (M6 x 20mm)
3 186-6033 1 Strainer Assembly, 0il 5 186-6015 2 Washer. Flat (M6)



5”
w300 - m

g

PART
NO.

186-6036
186-6037

186-6038
186-6039
186-6040
186-6042

QTY
USED

LS N

S EaEPEN

Camshaft and Governor

13
"
12
PART REF  PART

DESCRIPTION NO. NO.
Camshaft Assembly 9 186-6043
Screw, Cap - Hex Head

(M6 x 12mm) 10 186-6038

Washer, Lock - Spring (M6) 11 186-6044
Weight., Governor 12 186-6045
Pin 13 186-6268

Plate. Retaining

QTY
USED

>

el alt —

PART
DESCRIPTION

Screw, Cap - Hex Head
(M6 x 8mm)
Washer, Lock - Spring (M6)
Sleeve, Governor
Washer, Thrust
Washer, Thrust



Crankshaft and Piston




REF
NO.

13
14
15
16

17

PART
NO.

186-6047

186-6060
186-6061
186-6062

186-6081
186-6082
186-6083

186-6051
186-6052
186-6063
186-6048

186-6049
186-6050

186-6056

186-6057
186-6058
186-6063
186-6064

186-6065
186-6066

QTY

USED

Wwww RN -

L 22 2]

AW

AR
AR

Crankshaft

PART
DESCRIPTION

Kit. Crankshaft (Includes
Parts Marked *)
Kit, Main Bearing
*Standard
.25 Undersize
.50 Undersize
Kit. Bearing - Big End
*Standard
.25 Undersize
.50 Undersize
Kit. Center Main Bearing
*Standard
.25 Undersize
.50 Undersize
Housing Assembly, Center
Bearinag (Includes Parts
Marked #)
#Dowe 1
#Screw. Cap - Socket Head
(M8 x 50mm)
Kit, Thrust Washer (Includes
Parts Marked +)
Tube. Locating
Housing., Main Bearing
Seal, 0il
Screw, Cap - Hex Head
(M8 x 20mm)
Shim
0.38mm
0.50mm

and Piston

REF
NO.

18

19

21

“w ® H O*

PART
NO.

QTY

186-6067
186-6068
186-6069
186-6070
186-6071

(oo B S R I

186-6072

186-6073
186-6074
186-6075
186-6076
186-6077
186-6078

SR AERAD

186-6079

186-6080
186-6055
186-6054

il - o]

Parts Included in
Parts Included in
Housing Assembly.
Parts Included in
Piston Assembly.
Parts Included in
Assembly.

USED

PART
DESCRIPTION

Piston Assembly (Includes
Parts Marked @)
Standard
.25 Oversize
.50 Oversize
.75 Oversize
1.00 Oversize
@Pin, Wrist
@Circlip
@Set, Piston Ring
Standard
.25 Oversize
.50 Oversize
.75 QOversize
1.00 Oversize
Connecting Rod Assembly
(Includes Parts Marked $)
8Screw, Cap - Hex Head -
Soecial
$Bushing, Small End
Key
Gear, Pinion - Crankshaft

186-6047 Crankshaft Kit.
186-6048 Center Bearing
186-6067 throuagh 186-6071

186-6078 Connecting Rod



REF

PART
NO.

186-6085

186-6086
186-6087
186-6088
186-6089
186-6090
186-6091
186-6096

186-6097
186-6093
186-6092
186-6094
186-6095
186-6098
186-6099
186-6100

QTY
USED

1

NT 0 ®OwH~ >

00 o 00 00 00 0 0 N

Cylinder Head

PART
DESCRIPTION

Head Assembly, Cylinder
(Includes Parts Marked *)

*Valve, Intake

*Valve, Exhaust

*Plate, Valve Spring

*Sprina, Vaive

*Carrier, Spring

. *Collets, Valve

*Screw, Cap - Hex Head
(M8 x 1.25 x 12mm)
*Washer, Copper - Plain (5/16)
*Seal, Valve Stem
*Guide, Valve
Kit. Rocker Lever
Nut, Rocker
Rod. Push
Tube. Push Rod
Boot, Rubber - Sealing Tube
to Crankcase

10

REF
NO.

17
18

19
20
21
22

23
24

PART
NO.

186-6101
186-6102

186-6103
186-6104
186-610S
186-6106

186-6107

186-6111 ¥
186-6112§ ,
186-6113-~ 07
186-6114
186-6115
186-6020

QTY
USED

[e] >~ o

AR

AR
8
2
4

PART
DESCRIPTION

Washer
Boot. Rubber - Sealing Tube
to Cylinder Head
Tappet
Bolt, Cylinder Head and Rocker
8olt, Cylinder Head
Bolit., Cylinder Head and Lift
Eve
Spacer
Gasket, Cvlinder Head
1.35mm
1.47mm
1.60mm
Washer, Flat (M10)
Eye, Lifting
Nut, Hex (M8 x 1.25)

Parts Included in 186-6085 Cylinder Head

Assembly.



REF  PART
NO. NO.

1 186-6116
2 186-6117

Cylinder Head Cover

QTY PART REF  PART
USED DESCRIPTION NO. NO.
4 Cover, Cylinder Head 3 186-6118

4 Gasket, Cylinder Head Cover 4 186-6028

1

PART
DESCRIPTION

Nut, Hex - Special
Seal, "0" Ring



Governor Lever and Rack

12



REF
NO.

1

—
CLOwOM~NOUMPdPWN

P el el
(S AN S

-
= o

NN -
NHO W

NN DN
onsw

N
-3

PART
NO.

186-6119

186-6121
186-6122
186-6143
186-6261
186-6260
186-6124
186-6125
186-6126
186-6127
186-6128
186-6129
186-6130

186-6131
186-6124

186-6144

186-6128

QTY
USED

1

e e b e

-

- N

-

Governor Lever and Rack

PART
DESCRIPTION

Governor Lever and Rack
Assembly
(Includes Parts marked *)
*Lever, Governor
*Rack, Fuel Pump
*Bearing
*Pin, Spring
*Toe
*Pin, Spring
*Bushing
*Spring, Rack to Governor Lever
*Collar, Thrust
*Washer, Shim
*Retainer, Spring
*Screw. Droop Adjust - Special
#Bushing
#Plate, Base
#Screw, Cap - Socket Head
(M6 x 1.0ex 12mm)
#Screw, Cap - Hex Head
(M5 x 0.8 x 50mm)
#Screw, Cap - Hex Head
(M5 x .08 x 35mm)
#Nut, Hex Jam (M5 x 0.8)
#Quadrant, Speed Control
#Seal, "O" Ring
#Lever. Speeder Spring
#Screw, Cap - Hex Head
(M5 x .08 x 12mm)
#Washer, Flat (MS)
+Bushing, Spindle
+Lever, External - Stop/Run
+Screw, Cap - Hex Head
(M5 x 0.8 x 30mm)
+Nut, Hex - Jam (M5 x 0.8)

43

7

13

REF
NO.

® +
|

PART QrY
NO. USED
186-6129 1
1
1
186-6136 1
1
2
1
1
186-6137 1
186-6138 1
186-6008 2
1
186-6141 2
186-6142 1
186-6143 AR
186-6145 1
186-6128 1
186~ 832
186-6267 1
1
186-6123 1
186-6132 1
186-6140 1

Parts Included
Rack Assembly.
Parts Included
Control Kit.

Parts Included
Parts Included

in
in

in
in

PART
DESCRIPTION

+Seal. "0" Ring

+Lever, Internal - Stop/Run
+Lever, Trip

+Spring. Trip Lever

+Pin

+Washer

+Screw, Cap - Hex Head
+Washer

+Spring, Stop/Run }g:er

Spring., Speeder £~( j

Support, Pivot %{’_9
@Pin., Pivot -
@Retainer

Clip. Pivot Pin

Shim, Governor Lever

Screw, Cap - Hex Head

(M5 x 0.8 x 25mm)

Nut, Hex - Jam (M5 x 0.8)
*Bushing, Collar - Trust
*Pin,Mills
+Pivot, Sering

Kit, Control - Governor Speed

(Includes Parts Marked #)

Kit., Lever - Fuel Pump

(Includes Parts Marked +)
Kit, Pin - Pivot
(Includes Parts Marked @)

186-6119 Governor Level and
186-6123 Governor Speed

186-6132 Fuel Pump Lever Kit.
186-6140 Pivot Pin Kit.



REF
NO.

SWN -

PART
NO.

186-6146
186-6147
186-6148
186-6149

QTY
USED

N

Gear End Cover

- PART
DESCRIPTION

End Cover

Gasket, End Cover
Seal, 011

Dowel

14

REF  PART
NO. NO.

5 186-6007
6 186-6150

7 186-6015

QTY
USED

1
7

7

PART
DESCRIPTION

Plug, Square Head (3/8 BSP)
Screw, Cap - Hex Head

(M6 x 1.0 x 50mm)
Washer, Flat (M6)



Fuel Pump

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 186-6151 4 Pump, Fuel 10 502-1119 1 Connector, Bulkhead
2 186-6152 4 Tappet, Fuel Pump 11 186-6161 4 Clamp, Hose
3 186-6153 4 Stud (M8 x 1.25 x 55mm) 12 186-6162 1 Plug, Swivel - Union
4 186-6154 4 Nut, Hex - Spherical Faced 13 186-6163 2 Washer, Sealing
(M8 x 1.25) 14 868-0004 1 Nut, Hex - Jam (7/16 x 20)
7 186-6157 AR Kit, Shim 15 149-2264 1 Bracket, Fuel Line
8 186-6158 4 Clamp 16 800-0047 1 Screw, Cap - Hex Head
9 186-6160 1 Pipe Assembly. Fuel 17 850-0050 1 Washer., Lock - Spring

15



]

EF

00w R [AN SN .s

PART
NO.

307-21757
186-6265
186-6179

186-6234

186-6240
186-6235
186-6135
800-2031

QTY
USED

N e

NHEN O

Fuel Solenoid

1
12
9
11 i
2
PART REF
DESCRIPTION NO.
Solenoid. Fuel 9
Knob, Stop/Run Lever 10
Kit., Solenoid - Fuel Control
(Inciudes Parts Marked *) 11
*Stud, Shouldered 12

(M6 x 1.0 - 6a (Both Ends)
*Washer, Flat (M6)
*Nut, Hex (M6)
*Bracket, Solenoid
*Screw, Cap - Hex Head
(M6 x 1 x 14mm)

16

PART
NO.

186-6251
800-2010

186-6233
186-6252

QTY
USED

-

=

PART
DESCRIPTION

*Link Assembly

*Screw, Cap - Hex Head
(M5 x 0.8 x 20mm)

*Washer, Flat (M5)

*Nut, Retaining (M5)

* - Parts included in 186-6179 Fuel Control

Solenoid Kit



REF
NO.

SNSoOoOMbWwWN

PART

NO.
186—61§§

18€-6169
186-6170
186-6171
186-6172
186-6173
186-6174

Fuel Injector

\

PART
DESCRIPTION

Injector, Fuel (Includes
Parts Marked *)

*Nozzle

Pipe Assembly, Fuel

Pipe Assembly, Fuel
Clamp, Injector

Washer, Injector

Bolt, Injector

17

REF
NO.

PART
NO.

186-6175
186-6176
186-6177
186-6166
186-6164
186-6165
332-1794

QTY
USED

WrHRFRFEEEWS

PART
DESCRIPTION

Hose, Leak Off
Hose, Leak Off
Tee Fitting
Hose

Union

Washer, Flat
Tie



Water Pump and Thermostat

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 186-6178 1 Pump, Water (Includes Pulley) 11 186-6020 2 Nut, Hex (M8)
2 186-6180 1 Gasket 12 186-6189 1 Outlet, Thermostat
3 186-6181 1 Plate, Mounting 13 186-6190 1 Gasket
4 186-6182 1 Gasket 14 186-6191 2 Screw, Cap - Hex Head
5 186-6183 1 Sleeve (M8 x 60mm)
6 186-6184 2 Seal, "0" Ring 15 186-6194 1 Nut, Fan
7 186-6185 3 Screw, Cap - Hex Head 16 186-6022 1 Plug (1/8 - 27 NPTF)
(M8 x 75mm) 17 186-6192 1 Plug (3/8 - 18 NPTF)
8 186-6186 2 Screw, Cap - Hex Head 18 186-6193 1 Thermostat
(M8 x 45mm) 19 186-6195 1 Pulley, Crankshaft
9 186-6187 9 Washer, Flat (M8) 20 186-6196 1 Screw, Cap - Hex Head
10 186-6188 2 Stud (M8 x 40mm) (M16 x 1.5 x 30mm) Left Ha.

18



Flywheel Housing

REF  PART QTY PART
NO. NO. USED DESCRIPTION

1 231-0307 1 Housing, Flywheel

2 186-6198 4 Screw, Cap - Hex Washer Head

(M12 x 1.75 x 30mm)

19



Intake and Exhaust Manifolds .

5
(&)
(&)
|
/ﬂ \\ |
§\i;§4 < A
\L\a e 8

— =8
/) r
\l /
S N
—(__L.
—_—
1
REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 186-6200 1 Manifold, Intake 5 186-6205 1 Manifold, Exhaust
2 186-6202 4 Gasket 6 186-6206 4 Gasket
3 186-6203 8 Screw, Cap - Hex Head 7T 186-6208 4 Stud
(M6 x TSmm) 8 186-6209 8 Nut. Hex
4 186-6015 8 Washer, Flat (M6) 9 186-6264 2 Plug, Heater - 12 Volt Stud

20



Starter

REF  PART
NO. NO.

1 191-1550

2 T20-1806

3 740-1010

qQTY PART

USED DESCRIPTION

1 Starter - 24 VDC (See
Separate Figure for
Components)

2 Screw, Cap - Hex Head
(M12-1.75 x 35mm)

2 Washer, Flat (M12)

21

REF

PART
NO.

860-2008
850-2008
718-1002

850-2005

QTY
USED

NN

PART
DESCRIPTION

Nut, Hex (M8)
Washer, Lock - Spring (M8)
Screw, Cap - Hex Head
(M5 x 8mm)
Washer, Lock - Spring (MS)



Starter Components

21

REF
NO.

o, N -

10

PART
NO.

191-1550
191-1450
191-1605
191-1446
191-1445
191-1444
191-1443
191-1442

191-1441

QTY
USED

PART
DESCRIPTION

Starter - 24 VDC

Set, Screw (Package)

Bracket Assy, Front (Includes
Bearing)

Gear

Clutch

Set, Cover - Rear (Includes
Cover, Plate, Washers, Screws
and Snap Ring)

Set, Pinion (Includes Pinion,
Spring and Stopper Set)

Set, Stopper (Includes Stopper
and Ring)

Lever

22

REF
NO.

11
12
13
14
15
16

17

18
19
20
21

PART
NO.

191-1440
191-1439
191-1606
191-1437
191-1436
191-1607

191-1608

191-1433
191-1432
191-1431
191-1609

QTY
USED

[ e el

e

PART
DESCRIPTION

Set, Spring

Bracket, Center

Armature (Includes Bearings)
Bearing, Sleeve - Center
Bearing, Sleeve - Rear

Yoke (Includes Pole Shoes,
Field Coil, Positive Brushes)
Holder, Brush (Includes
Negative Brushes)

Spring, Brush

Bracket, Rear

Set, Bolt

Switch Package (Includes
Switch and Shims)



Part No.

149-2264
186-6000
186-6002
186-6003
186-6004
186-6005
186-6006
186-6007
186-6007
186-6008
186-6008
186-6009
186-6010
186-6014
186-6015
186-6015
186-6015
186-6015
186-6016
186-6017
186-6018
186-6019
186-6020
186-6020
186-6020
186-6021
186-6022
186-6022
186-6023
186-6024
186-6025
186-6026
186-6028
186-6029
186-6030
186-6031
186-6033
186-6034
186-6036
186-6037
186-6038
186-6039
186-6040
186-6042
186-6043
186-6044
186-6045
186-6047
186-6048
186-6049

Page

3

N = -

e
WO OTN-TNI I ~TTITOODOOODOOUTI LN OO ONTOLLODOOUITLMMUITONNOUTOPOOONOITOTONWLWOLAEOTOTOTOTOYL TOY DN

Part No.

186-6050
186-6051
186-6052
186-6054
186-6055
186-6056
186-6057
186-6058
186-6059
186-6060
186-6061
186-6062
186-6063
186-6064
186-6065
186-6066
186-6067
186-6068
186-6069
186-6070
186-6071
186-6072
186-6073
186-6074
186-6075
186-6076
186-60T77
186-6078
186-6079
186-6080
186-6081
186-6082
186-6083
186-6085
186-6086
186-6087
186-6088
186-6089
186-6090
186-6091
186-6092
186-6095
186-6096
186-6097
186-6087
186-6098
186-6099
186-6100
186-6101
186-6102

Numerical Index

O
[}
ODWOWOWOWOOLOVLLOLVLLOLLLVLOVWLOVOWWWWWL OVOWL OWWLWWLOLWOWY (8

23

Part No.

186-6103
186-6104
186-6105
186-6106
186-6107
186-6111
186-6112
186-6113
186-6114
186-6115
186-6116
186-6117
186-6118
186-6120
186-6121
186-6122
186-6123
186-6124
186-6125
186-6126
186-6127
186-6128
186-6129
186-6130
186-6131
186-6132
186-6135
186-6136
186-6137
186-6139
186-6140
186-6141
186-6142
186-6143
186-6144
186-6145
186-6146
186-6147
186-6148
186-6149
186-6150
186-6151
186-6152
186-6153
186-6154
186-6156
186-6157
186-6158
186-6160
186-6161

Page

10
10
10
10
10
10
10
10
10
10
11
11
11
13
13
13
13
13
13
13
13
13
13
13
13
13
16
13
13
13
13
13
13
13
13
13
14
14
14
14
14
15
15
15
15
15
15
15
15
15

Part No.

186-6162
186-6163
186-6164
186-6165
186-6166
186-6167
186-6169
186-6170
186-6171
186-6172
186-6173
186-6174
186-6175
186-6176
186-6177
186-6178
186-6179
186-6180
186-6181

186-6182
186-6183
186-6184
186-6185
186-6186
186-6186
186-6187
186-6188
186-6189
186-6190
186-6191

186-6192
186-6193
186-6194
186-6195
186-6196
186-6198
186-6200
186-6202
186-6203
186-6205
186-6206
186-6207
186-6209
186-6228
186-6229
186-6230
186-6231

186-6231

186-6233
186-6234

Page



Part No.

186-6235
186-6240
186-6251
186-6252
186-6257
186-6258
186-6264
186-6265
186-6268
191-1431
191-1432
191-1433
191-1436
191-1437
191-1439
191-1440
191-1441
191-1442
191-1443
191-1444
191-1445
191-1446
191-1450
191-1550
191-1550
191-1605
191-1606
191-1607
191-1608
191-1609
231-0307
307-27517
502-1119
720-1806
740-1010
800-0047
800-2010
800-2031
850-0050
868-0004

Page

16
16
16
16
10
10
20
16

7
22
22
22
22
22
22
22
22
22
22
22
22
22
22
21
22
22
22
22
22
22
19
16
15
21
21
15
16
16
15
15

Part No.

Numerical Index

Page

24

Part No.

Page

Part No.

Page






Telephone: (612) 574-5000

Onan Corporation
1400 73rd Avenue N.E. Telex: 275477
Minneapolis, Minnesota 55432 Cable ONAN



